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APPLICANT:  

 
JSL – Material Eléctrico S.A 

 
 

TEST: 
 

Determination of the Fire Resistance. 
 

• Test standard:  Test protocol based on DIN 4102-12:1998 
• Specimen: Electrical boxes fire resistant. 

 
� Manufacturer: JSL – Material Eléctrico S.A 
�  References: “J100B-F”;“J100B-F”; “J160B-F”; “J200B-F” 
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This report is a translation of the Spanish Test Report dated 21st-Mar-13. In case of doubt, the Spanish version of 
the Test Report prevails  
The results of this Test Report make sole and exclusive reference to the specimen tested, and not to the product in 
general. 
 

“This test report details the construction method, test conditions and achieved results when a specific construction 
item, as the one herewith described, has been tested following the procedure described in DIN 4102-2. Any significant 
deviation regarding size, construction details, loads, tensions, sample limits or extremes of this, which are not included 
in the test results direct scope specified in the correspondent test method, will not be covered by this test report”. 
 

The information held in this Test Report is of a confidential nature, meaning the Laboratory will not provide 
information in relation to this report to third parties, except with the authorization of the Applicant. 
 

It is not allowed to reproduce partially this Test Report without the Laboratory’s written approval 
 

APPLICANT 
 

JSL – Material Eléctrico S.A. 
Rua Mário Castelhano nº 3  
Zona Industrial Queluz de Baixo Ap. 12  
2746-953 Queluz Portugal  
 

Quotation acceptance date: 20th-Feb-2013 
 
 
TEST SPECIMENS 
 

Type of specimen:  Electrical boxes fire resistant. 
Manufacturer: JSL – Material Eléctrico S.A 

   References:  “J100B-F”; “J100B-F”; “J160B-F”;  “J200B-F” 
 
 
TESTS PERFORMED 
 

Fire Resistance test protocol according to DIN 4102-12:1998 
 
 

Test date: 11th-feb-2013 
Place of test performance: Arganda del Rey’s facilities 
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1.-  TEST SPECIMENS 
 

Reception: 11 st -Mar-2013 
 
− Units: 7 specimens 
− The specimens and all the components are received packaged. 
− The specimens have been sent and selected by the applicant. 
 
 
Documentation: 
 
The technical documentation required for the issuance of this report has been received on  
11st -Mar-2013. 
 
 
Description: 
 
The main descriptive characteristics of the specimens have been supplied by the applicant. This 
information is included in the Annex 3 of this Test Report. 
 
 

Specimen Reference Dimensions Classification 

8855A J100B-F 116 x 116 x 60 E90 

8855B J100B-F 116 x 116 x 60 E90 

8855C J160B-F 166 x 116 x 70 E90 

8855D J200B-F 216 x 116 x 90 E90 

 
 

The specimen 8855B is protected by a metal casing of dimensions (120 x 127 x 65) mm and 1 mm 
thickness: 
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2.-  TESTS PERFORMED 
 

Due to there is no standard for this kind of products, the fire test according to DIN 4102-12:1998 has 
been adapted in order to evaluate the performance of these electrical boxes. 
 

Due to the functionality in case of fire of these electrical boxes is to maintain the circuit integrity, the 
specimens were subjected to standard fire conditions defined by DIN 4102-2 checking by passing 
current through systems cables, wherein said current flow is maintained throughout the heating 
process. 

 
 

Test parameters 
 

� Heating Curve: According to the thermal program described by the Standard DIN 4102-
2:1977-09. The temperature control is performed by placing 4 ∅ 1,6 mm type K sheathed 
thermocouples  placed 100mm apart from the plane of the specimen. 

 

� Specimen connection: Since the objective is to verify the supply continuity, if one of the 
electrical phases fails the entire system supply fails. The switch poles have been fed by high 
temperature resistant cables and these cables feed some bulbs in order to detect the possible 
failure of supply continuity. 

 

� Connection cable: To evaluate the supply continuity, the following types of cables had been 
used in each specimen:  

 

Specimen Cable Type Outer Diameter 
(mm) 

8855A TUMKA NHXH FE180 E90 2x1,5mm2 0,6/1 kV 13,30 

8855B TUMKA NHXH FE180 E90 2x1,5mm2 0,6/1 kV 13,30 

8855C TUMKA NHXH FE180 E90 2x1,5mm2 0,6/1 kV 13,30 

8855D 
TUMKA NHXH FE180 E90 2x1,5mm2 0,6/1 kV 13,30 

TUMKA NHXH FE180 E90 3x2,5mm2 0,6/1 kV 14,90 

 
 

Classification criteria 
 

In accordance with DIN 4102-12:1998 paragraph 3.2.2, the specimens are classified according to the 
following table: 
 
 

 
 
 

Considering that the operating time is the time during which the integrity of the electrical circuit is 
maintained. 
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3.- SPECIMEN ASSEMBLY 

 
The specimens were installed vertically on a wall of lightweight concrete with the arrangement given 
below:  

 
 

 
  
 

Once the specimens have been installed electrical connections are made from each of the specimens 
separately. 
 
The power supply is three-phase (400 ± 40) V and 50 Hz with neutral ground at least 3 A and short 
circuit current ≥ 10 A. This current is taken directly from the control panel of the laboratory.  
Fuses of conductor protection with nominal current of 3A and bulbs with nominal tension of 240 V 
nominal electric power of 60 W and luminescent diode to indicate the current flow. 
 
 
 

4.- TEST CONDITIONS 
 

Furnace temperature. 
Heating curve. 

According to the thermal program described by the Standard 
DIN 4102-2:1977-09. 

Electrical conditions 380V 50Hz 

Ambient conditions  
at the beginning of the test. 

Ambient temperature (ºC) ≡ T0 12 

Relative humidity (%) 62 

 
 

8855A 8855C 

8855D 8855B 
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5.-  RESULTS 

 
The test lasted 91 minutes.  
The test was stopped by mutual agreement with the applicant after 91 minutes. 
 
 
Observations during the test 

 
Minute  Observation 

   

0 ...... The test starts at 16h 48min 42s  

30 ...... Without significant changes. 

60 ...... Without significant changes. 

90 ...... Without significant changes. 

91 ...... End of the test by mutual agreement with the applicant. 

 
 
 
Observations after the test 

 
After the test the melting of the plastic elements and the integrity of the metal case of the specimen 
8855B is observed. 
 
The electrical circuit continuity is successfully checked. 
 
 
 
Expression of results 

 
  Specimen 
  8855A 8855B 8855C 8855D 
      

 
Circuit integrity 

(E) 
91 minutes 91 minutes 91 minutes 91 minutes 

 
Continuity after 

the test 
COMPLIES COMPLIES  COMPLIES  COMPLIES  
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6.- CLASSIFICATION 
 

Assimilating the classification as provided in DIN 4102-12:1998 paragraph 3.2.2, tested 
specimens could be classified such as: 

 

Muestra Referencia Dimensiones Tipo de Cable Clasificación 

8855A J100B-F 116 x 116 x 60 
TUMKA NHXH FE180 E90 

2x1,5mm2 0,6/1 kV E90 

8855B J100B-F 116 x 116 x 60 
TUMKA NHXH FE180 E90 

2x1,5mm2 0,6/1 kV E90 

8855C J160B-F 166 x 116 x 70 
TUMKA NHXH FE180 E90 

2x1,5mm2 0,6/1 kV E90 

8855D J200B-F 216 x 116 x 90 

TUMKA NHXH FE180 E90 
2x1,5mm2 0,6/1 kV E90 

TUMKA NHXH FE180 E90 
3x2,5mm2 0,6/1 kV E90 

 
“Due to the nature of fire Performance tests and the consequent difficulty in measuring the 
uncertainty of the grade of fire resistance, it is not possible to show a known degree of accuracy in 
the result”. 

 
 

 
 
 

Arganda del Rey, 03rd April of 2013 
 

 
 

Signed: Agustín Garzón Cabrerizo 
Technical Director of 
Fire Resistance Laboratory 
Technical Director of LICOF 
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Annex 1 
Graphic of evolution of temperatures 
inside the furnace 
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Evolution of the average furnace temperature and standard curve 

0

50

100

150

200

250

300

350

400

450

500

550

600

650

700

750

800

850

900

950

1000

1050

0 7 14 21 28 35 42 49 56 63 70 77 84 91

Time (min)

T
e

m
p

e
ra

tu
re

 (
ºC

)

Furnace Average Standard Curve

 
 

Document Signed Digitally
Document Signed Digitally



Anexo 2. 
Photographs 

 
 

Informe de Ensayo nº 8855/13 
 

It is not allowed to reproduce partially this Test Report without the Laboratory’s written approval. Page 10 of 25 
 

 
 
 
 

 

  

Photograph nr 1 
 

Detail of the specimens 8855A y 8855B 

Photograph nr 2 
 

Detail of the steel casing. Specimen 8855B 

 

 

Photograph nr 3 
 

Detail of the specimen 8855C 
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Photograph nr 4 
 

Detail of the specimen 8855D 

Photograph nr 5 
 

Aspect of the specimens 8855A, 8855B, 8855C, 8855D 
before the test 

 

Photograph nr 6 
 

Aspect of the specimens 8855A, 8855B, 8855C, 8855D after finishing the test 
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